Version 1.4 A 1/4”-20 and 3/8”-24

tap and 13/64” and
21/64” and 7/16” drill
bits are required

KLM69022

Red Loctite required

®

e ldlefsaara.

AIR SUSPENSION SYSTEMS

2686 Highway 92 - 0skaloosa, IA 92571
Phone: 641.673.0468 - Fax: 641.673.1168
www.kelderman.com

2017+ Ford F-430 Pickup 4X4
8-10" Front Lift Kit
Installation Instructions




. Measure the pinion angle on the bottom of the differential. Make sure to record the
measurement here . Once the kit is installed, it is required to put the axle
back to this measurement. This will keep the correct caster and camber.

. Remove the transmission skid plate and remove the rear driveshaft. Disconnect the
front sway bar end links and remove the front sway bar. If you don’t have a lift,
place a jack under the front differential and lift the truck until the wheels are 4-5” off
the ground. Place a jack stand on each side of the frame, right under the radiator
support.

. Remove the wheels, shocks, steering arm, pitman arm, track bar, pan hard bar, pan
hard bar drop and factory steering stabilizer shock. You will need an air hammer to
press the passenger side ball joint up and out of the axle. Lower the jack and re-
move the coil springs (they should have some tension on them). Remove the cup
on top of the axle that held the bottom of the coil in place, as well as the 8mm bolts
that hold the ABS wire in place. Remove the upper brake line bolt that holds the
brake hose located by the rear side of upper coil bucket.

. Remove the factory front radius arms. Remove the yellow bump stop and remove
the bolt that held the mounting cup in place. These will not be reused.

. Install the sway bar drop brackets. Use the factory bolts that go into the frame.




6. Locate the upper air bag mounts (Part # 69557DS and 69558PS) and the upper
shock reservoir brackets (Part# 69468DS and 69469PS). The upper bag mounts fas-
ten to the upper coil perch with (2) 3/8” x 1-1/2” bolts. The shock reservoir mounts fit
between the spring perch and top of the top of the air bag mount. Drill (2) 7/16” holes
in the upper part of the spring bucket. (If your upper has (3) holes in the top, do not drill
the inner hole. Just do the two holes closest to the tire.) NOTE: Make sure not to
drill into any wires or modules that are located just above the spring perch! The

lower (2) 1/4” x 1-1/4” bolts fasten to the side wall of the frame. These (2) holes need
to be drilled with a 21/64” drill bit and threaded with a 3/8”-24 tap. Hold the upper bag
mount in place and mark the holes where to drill.

Drill these
holes
To 7/16”

Drill these holes
to 21/64”’and
thread with a

3/8”-24 tap




7. Install the pan hard bar drop bracket (Part # 69411) where the OEM bracket was.
Use the factory bolts and nut tabs to fasten into the bottom of the frame. Use the 3 bolt
flange and factory nuts to fasten into the engine cross member. Torque these bolts to
135 ft./Ibs. (You will install the track bar later on in step 9).

e
The new pitman‘arii-has™
the taper on the bottom.
The factory pitman has

thes r on top

ST NLE

| N
-

- -
. R T
\ W
, :

\

’

N A

8. Remove the factory pitman arm and install new dropped pitman arm (Part # 80115).
(The pitman arm is the same part number as the Ford pitman arm that is removed.
The new pitman arm has been reworked so the steering arm connects on the bottom
side instead of the top). Torque to 275 Ib./ft. Reconnect the steering arm and make
sure to re-install the cotter pin and nut cover. NOTE: You will need to re-torque the
pitman arm after 100 miles.

9. Locate the panhard bar (Part # 69453). It looks like the OEM unit except the end as
a heim end on it to allow for the centering of the front axle. This will be determined at
ride height. Press out the OEM ball joint and rotate it 180 degrees so it goes tapered
shaft up. Connect the passenger side to the axle with the OEM ball joint. The drivers
side mounts to the lower panhard bar with the 7/8” x 4”’bolt.Use the provided spacer
(Part # 18541) on each side of the heim end to center the heim in the pan hard bar
drop. Once the final alignment is complete torque this bolt to 275 ft./Ibs.



10. Place a jack under the transmission. Remove the transmission cross member.

Remove the transfer case from the back of the transmission. Locate the indexing plate
(Part # 70526) and studs.

11. Fasten the indexing plate to the transmission with the eleven M10 x 30 socket
head cap screws. NOTE: USE RED LOCTITE. IF YOU DON'T HAVE LOCTITE DO
NOT PROCEDE UNTIL LOCTITE IS ACQUIRED. Torque these to 35 ft./Ibs.

ITEM NO.| PART NUMBER, DESCRIPTION

QTY.
1 10006725 Fiate - 1"- 25° Transfer Case Indexing Ring 1
13044 3/8" Lock Washer
3 13142 /816 - Hex Nut
4 14083 3/8-18 Thread, 225" Overall Length - 3/4" Thread & 1.25" Thread Length|
5 13914 Alloy Steel. M10 Thread, 35mm Lengith, 1.50mm Pitch

USE RED LOCTITE ON 5o T T

ALL THE BOLTS AND ey [ e @
PROJECT: 2011+ F250-450 Fickup &-8"* 8-10° Lift Rear

STUDS. | i e R

—_— Rev | ECH CHANGE DESCRPTION 4 DATE Jeg.x X CESG DATE: &/14/2022 |MESSSEm=lnm | SHEET 1 OF 1




12. Once the indexing plate is installed, locate the
wedge (Part # 10009457) and install on the bottom
of the transfer case with the factory bolts.. Install the
factory rubber mount to the bottom of the wedge.
NOTE: YOU MAY HAVE TO CUT THE LAST FEW
THREADS OFF THE STUD THAT HITS THE
WEDGE.

Factory
crossmember

bolts 13. Locate the crossmember (Part # 69121) and the upper
control arm mounts (part# 69116). The crossmember bolts
into the original factory crossmember location with the factory
bolts. You will need to drill (2) 1/2” holes in the bottom of the
frame flange. Use the crossmember to mark your holes. In-
sert the (4) 1/2” x 1-1/2” bolts and torque to 85 ft./Ibs. Torque
the factory and 1/2” bolts to 85 ft./Ibs. The upper control arm
mounts fasten to the factory trailing arm mounts with (2) 3/4” x
5” bolts and to the crossmember with the 1/2” x 1-1/2”bolts.
Torque the 3/4” bolts to 300 ft./Ibs.

. - /S
! VA | .
- {\taé {— g L

Drill these holes



14. Locate the (4) trailing arms (Part # 52124 upper & 52134.5 lower) fabricated
knuckles (Part # 11109), jam nuts (Part # 13219) and cast knuckles (Part # 18498)
The fabricated knuckles attach to the factory axle bushings with the M18 bolts. The jam
nuts go against the fabricated knuckles. The cast knuckles go on other end of the trail-
ing arms. Adjust the shorter arms so there is 17-7/8"between the jam nut and rear
knuckle and adjust the longer arms to 27-3/4” between the jam nut and cast knuckle.
Use the 7/8” x 5-1/2” bolts to fasten the lower trailing arm into the crossmember. Use
the factory bolt to fasten the upper trailing arm into the factory control arm mount. The
upper knuckle needs uses a 3/16”(Part # 18513) or 1/4”(Part # 18512) spacer on the
inside of the knuckle between the crossmember to take up the gap. Use the M18 x 130
bolts to fasten the fabricated knuckles into the axle.

NOTE: Make sure the gussets on the fabricated knuckles are facing each other
(shown on Page 8). The measurements provided should get you very close to the
measurement needed at final install. Final adjustments will likely be needed once
installation is complete. See picture on next page.




L oY
s

Fabricated knuckles shown w/ gussets shown facing each other.

15. Locate the lower bag mounts (Part # 69391-DS and 69397-PS) and crossmember
(Part # 69403) The lower bag mounts fasten to the axle with the M14 x 25 bolt (use
Loctite) and into the factory shock mount with the factory shock bolt. You will also
have to drill the axle for a 3/8” bolt. The crossmember fastens to the lower air bag
mounts with the 1/2” x 1-1/2” bolts. Torque the M14 bolt to 55 ft./Ibs., 1/2” bolts to 85
ft./Ibs. and the 3/8” to 40 ft./Ibs.

Passenger side uses hole closest to the tire. Opposite of the drivers side.
8



16. Each lower air bag mount has (2) holes in it. You will use the hole closest to the
tire on the passenger side and the hole furthest away from the tire on the drivers side.

e

&, N

%




14. Locate the 5323 air bags (Part # 80012-5323). They fasten to the upper air bag
mounts with the 1/2” and 3/4” washers and nuts. Torque these bolts to 35 ft./Ibs.
The bottom of the air bag fastens to the lower bag mount with the 1/2 x 3-1/2”. In-
stall the shocks in step 18. The bottom air bag mount as a series of holes. Each
truck is different, so don’t tighten the lower air bag bolt until the final assembly and
set up is complete. Start with the middle hole and adjust the bag by using the inner
or outer hole if it is to close to the shock or frame at ride height. Torque the lower air
bag bolt to 35 ft./Ibs. once the installation is complete

The 5323 air
bag rides the
best between
8-9”.

Measure the
air bag ride
height
between the
air bag
mounting
brackets.




18. Locate the extended brake lines. They attach to the frame (shown below). The
bottom attaches to the front of the lower air bag mount with the 1/4” x 1-1/4” bolt.
Install and bleed the brake lines.

19. Locate the front shocks (part numbers depend on which shocks are ordered). The
top of the shock is a stem mount and fastens to the OEM location. The bottom uses
the 1/2” x 3” bolt and fastens to the lower air bag mount. You will want to make sure
there is clearance between the shocks and airbag when the install is complete and
running the system all
the way up and down as
mentioned in stop 14.

Upper brake line
extension
mount shown

Lower brake line
extension
mount shown



20. Install the new extended front sway bar end links (Part # 69420). Locate the front
sway bar (Part # 1139-180KLD) and install the sway bar to the previously installed
sway bar drop brackets with the 3/8” x 1-1/2” bolts. Torque the bolts to 40 ft./Ibs.




21. Locate the steering stabilizer kit. Remove the middle two bolts on the passenger

side of the differential cover. Locate part # 16879 and place it on the front side of the

axle. Use the bolts that you removed from the diff cover to fasten the right side of the

bracket to the differential cover. Use (4) 7/16” x 1-1/2” bolts to fasten it to the backing
clamp (Part # 16008) Locate the shock end mounts (Part # 69386-DS and 69388-PS)
and fasten them to the pinch bolts on the drag link.

22. Locate the steering stabilizer shocks (Part # 985-24-068). Use the 1/2” x 3” bolts to
fasten the shocks between the steering stabilizer bracket and upper shock strap (Part
# 20227) . Use the 1/2” x 2-1/2” bolts to fasten the shock end mounts to the other end
of the shocks.

13



14



23. If the trailing arms and pan hard bar are set to the measurements provided earlier
in the instructions, the axle location and pinion angle should be in the ballpark. If some
fine tuning is needed to get the original pinion angle, adjust the axle until it is centered
in the wheel well and squared up with the rear axle.

24. Atride height, the bag should measure around 8.5 tall. The height of the air bag is
the distance measured in between the upper and lower air bag mounts. The airbag will
be nearly straight up and down. Adjust the axle so it is centered in the wheel well while
keeping the pinion angle correct. Once the rear kit has been installed, measure from
the front side of the rear axle to the kingpin on the front axle. Make sure the measure-
ment is within 1/8” on each side.

NOTE: There are videos on our YouTube channel (youtube.com/keldermantrucks)
that has valuable information on how to dial in the suspension system. Take a minute
to look it over when making adjustments.

Measure air bag
height by measuring
from the top of the air
bag to the bottom of
the air bag piston




25. Locate two of the Hadley ride height sensors (if equipped). They will mount to the
side of the frame with the 1/4 x 1” bolts. You will need to drill two holes in the frame
with a 13/64” drill bit and then tap the holes 1/4-20. Use the picture below for refer-
ence. Make sure the holes for the sensor are straight up and down from each other.
26. The sensor should have the arm straight out when the air bags are at 8.5” (ride
height). Once the sensor holes are tapped, fasten the sensor to the frame. Locate the
collars and place them on the upper trailing arm about 1/4” from the jam nut. Adjust the
sensor linkage to . There is a little wire clip on the linkage end. Pull the retaining clip
out, push over the ball and reinstall the retaining clip. Use the instructions included
with the air control system to finish the control installation.

Arm on sensor needs to be straight out when front air
bags are at ride height. Adjust the sensor arm length as
the arms sent may be to long.

Holes for sen-
sor need to be
straight up and
down from
each other










Monday, April 1, 2019 11:11:06 AM KLM- 69022

ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 49557 Weldment - _.U_.ﬂ_o:.._ﬂ_wm.. Frame/Bag 1
2 49558 Weldment - __u_ﬁo_.ﬁ__u__g_u__m— Frame Bag 1
3 ERIR1 D3] Lower Bag/Axle Mount 1
4 ERIFT [PS] Lower Bag/Axe Mourt i
5 45108 Wisldment .m__ﬂum_uh.%l Sway Bar 1
& 8110 Weldment - [PS] Front Sway Bar Bracket| 1
7 SP4ES [D5) Shock Res. Holder 1
B SRAET [P5] Shock Res. Holder 1
9 14625 Assembly - aﬂnrmxﬂum..ﬂw CS Upperand 2
o niow Aszemiry - _“n..nw.mxm_.m_n_w.% D5 Lower and 3
1 184577 Cast Knuckle 10005 4
12 16877 steeqing Stabdizer 1
13 69121 Weldment - Transfercase Crossmember i
14 70526 Transfercase Index Ring 1
15 18071 25® Mounfing Backet 1
16 &9116 |D5) Upper Control Amm Mount i
17 6F116 {Ps] Upper Contor Amm Mount 1
8 67453 PFannard Bar OEM Rewonced i
1% &R411 Panhord Bar Drop 1
20 69403 40.5" Front Axie Crossmember 1
21 EP420 &" Sway Bar End Link - Ball Joint Ends 2
22 52124 24" Trailing Arm Bar 2
23 521345 34.5" Troiing Arm Bar 2
24 1=z Jam Hut- 1.5-12- Gr8 Y1 4
25 18541 7/8" Hiem Spacer - 7/16" The. 2
25 0051 (RH] 7/8" Hizm-end 1
a7 80012-5323 Purchased Parfs - Frestone 5323 2
23 50140 4139-180 Sway Bar Bushing Kit 1.5 z
29 80115 Fitman Am [Rewored) i
o 1138-160KLD 1138-180 Sway Bar 1
3 18513 Bushing 2" OD x 57/64" ID x 158" THK 2
az 18512 Bushing 2 OD x 57/64" ID X 1/4" THE 2

Pigte - 11 ga. - BS Transmission
33 10003875 Crossmemicer Cover Pigte wi Bends 1
o1z
34 10003aTe Piate - ____Mnm_‘umaw.unawﬂhm—mmmwﬂho.pma. Forg 1
s locosaz2 | P e | 1
36 10003871 Plate - 14ga. - Circle £ Emblem OD - 5 2
Piate - 11 ga. - DS Transmission
F 1000387 & Crossmemizer Cover Pigte wi Bends 1
10-12 & = A
FROETION  |MATLSPECS:

URLESS CescreTion: Assembly - 2017 F450 Fickup 6-10° L Front

MR
STD.TOLERANCES [ escigct 2017 F450 Pickup

XX 080
XAk 030
X 00 PaET Muszer: KLW-E 7022 e e P
FRACDW |3 RS
REV | ECH CHANGE DESCRIPTION SREEE pae Deg & Cesicr by: 1017 DATE &/1/2017 |t | SHEET 2 OF 3

19




ITEM NO.| PART NUMBER DESCRIPTION Qry,
Y 12001 Bolt - 1/2-20 X 2" Gr.d 4
¥ 13004 Washer - 1/2° Fat STRL Washer &
40 13184 Nut - Hex nut - 1/2°20 Grs Y2 4
41 10003864 Washar- 1/4' 0.0, 4625 P
42 $2196A837 1/4-20 % | /2" 55 Socket Heod Cap Screw E
43 13021 Washer - Flat m}u._ﬂmw_u___wupmﬂmq =5M& = 11/84" N
44 13307 Bolt- 514" - 24 % 1" Gr. 6 Y2 4

DETAIL B
SCALE1:§ Crill and tap should take place inside

1. Mark for the two bolts on the top front that will
be driled and tapped. by fastening the side plate
bracket to the fransmission crossmember and the
side plate te the side plate bracket,

2. Once holes are marked, drill and tap for 5/1&" -
18 belts in frame as the dbove picture shows,

3. Repeat all steps

for driver side.

these pre-existing frame holes.

20



1 285-24-068 Purchased Parts - Fox Shock 2
2 10012757 | Weldment - Steenng Stabilizer "K” Bracket 1
3 469365 (DS) Axle/Shock Mounting Bracket (5.75") 1
4 49368 (P5) Axde/Shock Mounting Bracket [5.757) 1
5] 10007430 Plate - 16ga - Logo Backing Plate 1
) 20227 Plate - 1/4" - Shock Sirap 1
7 01468 Plate - 1/2" - (55) Front Differential Spacer 1
8 12017 Hex Bolt - 1/2-20x 2-1/2' - GR& - YZ 2
9 12021 Hex Bolt - 1/2'-20x 3" - GR8 - YI 2
10 13004 Flat Washer US5 - 1/2°- GRB - YI 8
11 13144 Hex Nut - 1/2°-20 - GRE - YI 4
12 12214 Hex Bolt - 3/8-16x 1-1/2" - GR5 -7 2
13 13002 Flat Washer US3 - 3/8" - GRB - YI 2
14 13411 Hex Bolt - 7/146"20x 1-1/2" - GRB - YZ 4
15 13003 Fat Washer US5 - 7/16" - GRE - YI 8
16 13173 Hex Nut High - 7/146™-20 - GR8 - YL 4
17 14070 HEX NUT - #10-24 - 55 2
18 14084 SPLIT LOCK WASHER - #10 - 55 2
19 14042 FLAT WASHER - SAE- #10 2
20 13021 Flat Washer SAE - 5/16"- GRS - YI 4
27 13101 Top Distorted q:ﬁ%m&m_..o%_n Mut - 5/18™18 - 2
22 13322 Hex Bolt - 5/16™18 x 3" - GR3 - £ 2
P 12872 Hange Belt - M1 m._wmm«.jmj *x 3amm - Class 2
24 2001944 Axle Mount Bracket 1

A Updated K" Logo 6 [ 12/3/20 & -=J A Jooworscasomwec] 120 | Appromate weight = 25.26 1bs
B Added 5/1§ Hardware 1a_ | sy BENSR |MATLEPECS: SEE ABOVE
= Agded Parts 10006758 TA | 4117721 LINLESS cescrrnon: Assembly - ng
C Agded M10 Hargware 1A | sioyen |—EIHEEMSE RS
E Removed Parts 10006756 TA | 8117021 STOLTOLERANCES | mecuect 2011+ F450/550 Pickup-Chassis Cab
- BN 040
DD 16978 e e po
X0 £ 00 PR b L
PRl Risd 100 A CHI

21



